

TEST CERTIFICATE

489 1002 78A

Tests according to EN 489:2009

for

joint casing system

"Polyethylene shrink joint with shrink sleeve type WSD Superseal"

by order of

Canusa Systems Limited in West Sussex RH109QT, England

Test Specimen No. 2775, 2776, 2777:

Joints

2x DN 80/PE160 and 1x DN 150/PE250

FFI-report 923E 4905:

The soil stress tests were carried out according to the European Standard EN 489:2009 at the FFI in January / February 2010: Sandbox test according to EN 489:2009 and water impermeability test according to EN 489:2009.

There was no water ingress.

The soil stress tests were successful.

Hemmingen, 24.02.2010

Dipl.-Ing. Thomas Grage Managing director

FERNWÄRME-FORSCHUNGSINSTITUT

Tel. 05 11/9 43 70 - 0 · Fax - 70 30966 Hemmingen · Max-von-Laue-Str. 23 Dipl.-Ing.(FH) Volker Herbst Project manager

Board of Directors Bernd Heimhuber, Chairman Jürg Arnold Bernd Brandes Ulrik Dietzler

Heiko Huther

Managing Director Thomas Grage Reg. at District Court Hannover VR 4 6 9 6 UST-ID DE115509543 FFI Max-von-Laue-Str. 23 30966 HEMMINGEN GERMANY www.fernwaerme.de



